UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UDB

ISED ID 6545A-UDB
Equipment Under Test UDB

Test Report Serial Number | TR9355_01

Date of Test 14 August 2024
Report Issue Date 11 September 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.

\\|l|:/ /

NRLA @

TESTING
NVLAP LAB CODE 600241-0



UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

1 UNII-1 Band — External/Internal Antenna
1.1 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5180.000 24.0 20.000000 | PASS
RF output power 5180.000 24.0 20.000000 | PASS
Power Spectral Density 5180.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5180.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 20.000000 | PASS
Power Spectral Density 5210.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5240.000 24.0 20.000000 | PASS
Power Spectral Density 5240.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5240.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5190.000 24.0 40.000000 | PASS
Power Spectral Density 5190.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5190.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5230.000 24.0 40.000000 | PASS
Power Spectral Density 5230.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5230.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5210.000 24.0 80.000000 | PASS
Power Spectral Density 5210.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5210.000 24.0 80.000000 | PASS
TR9355_UDB_FCC_15.407_UNII-1_External_Annex Page 2 of 24

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5180 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 22.000000 5168.850000 5190.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5180.000000 0.5 | PASS
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Spectrum

B

Ref Level 10.00 dBm
Att
SGL Count 200/200

30 dB

SWT 38 ps @ VBW

@ RBW 200 kHz
1 MHz

Mode Auto FFT

@ 1Pk Max

0 dem
-10 dBm
e TN N N D Y
-30 dem /f \\
-40 dBm
7 Y
-50 dBm p
W \WWWWMM
-60 dem
-70 dem
-80 dem
CF 5.18 GHz 600 pts Span 60.0 MH2
L bid ] GIRRNERDD wa
Date: 14.AUG.2024 03:05:16
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.21000 GHz 5.21000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5180.000000 155 30.0 15.5 95.175 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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\7

Power Spectral Density (5180 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5180.000000 5172.673267 2.667 17.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density
2T
20+
g 10T
m
3 1
=T
g 1
3
_‘|D +
_20 2.
5170 5176 5180 5186 5140
Freaquencv in MHz
Connector 1 Connector 2 SumLewe Lirmit ¢ FsD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.19000 GHz 5.19000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off
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Occupied Channel Bandwidth 99% (5180 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5180.000000 18.500000 5170.625000 5189.125000
DUT Frequency Result
(MHz)
5180.000000 | PASS
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18.500 MHz
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Spectrum

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200
@ 1Pk Max

B

@ RBW 500 kHz

SWT 11.3ps @ YBW 2MHz Mode Auto FFT

-10 dém

-20 dBm f"

-30 dBm

-40 dBm

-50 dBm

;Eum/ \Aq
-70 dBm
-80 dBm
-90 dem
CF 5.18 GHz 160 pts Span 40.0 MHz
L T ] GIRRNERDD wa
Date: 14.AUG.2024 03:06:11
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.16000 GHz 5.16000 GHz
Stop Frequency 5.20000 GHz 5.20000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 22.200000 5198.550000 5220.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 0.2 | PASS
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427 West 12800 South, Draper, UT 84020

Levelin dBm

26 o Banchwickh

51490

5200 5210 h220 5230 5240

5180
Freauencyv in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20dB  SWT 38 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm
B i phonenn ar L LA A D
-30 dem /ﬂ/ _\
-40 dBm- / \
-50 dBm // \r\
-70 dem
-80 dBm-
-90 dem
CF 5.21 GHz 600 pts Span 60.0 MHz
JU J ammn e
Power Spectral Density (5210 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5217.524752 2.469 17.0 | PASS
Ports
TR9355_UDB_FCC_15.407_UNII-1_External_Annex Page 8 of 24

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Port State
1 | used
2 | used

Fower Spectral Densiy

o
0T

101

Levelin dBm

g200 5205 5210 5215 B220
Freauency in MHz

Lirrit L 2 [==]n]

Connector 1 Connector 2 Surn Lenve

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 18.250000 5200.875000 5219.125000
DUT Frequency Result
(MHz)
5210.000000 | PASS

99 %% Banchwiclth

: A

Levelin dBm

18.250 MHz

5140 5195 5200 B205 5210 5215 5220 5225 5230
Freauencv in MHz
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LABORATORY
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 500 kHz
Att 20de  SWT 11.3ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dém
-20 dBm 7
b1
/ \
-30 dem
-40 dBm
-50 dBm \J
@;ﬂwﬁ/—/
-70 dem
-80 dBm
-90 dem
CF 5.21 GHz 160 pts Span 40.0 MHz
L bid ] GIRRNERDD wa
Date: 14.AUG.2024 03:08:02
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5240 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 22.500000 5228.450000 5250.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5240.000000 -1.4 | PASS
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26 cB Banchwickh
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Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20dB  SWT 33 ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

-10 dBm

-20 dBm: / a A Oty w\
-30 dBm / \
-40 dBm \

/ &

-60 dBm
-70 dém
-80 dBm
-90 dBm
CF 5.24 GHz 600 pts Span 60.0 MHz
y
i J CERNNNEED
Dat 14 . AUC 4 18:1

Power Spectral Density (5240 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5240.000000 5232.475248 2.325 17.0 | PASS
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Fower Spectral Densiy

Ports
Port State
1 | used
2 | used
25T
20T
g 10T
M
S s
=T
e 1
3
_‘ID u
_20 -
5230
Connector 1

h23h

5240

Freauency in MHz

Connector 2

Surn Lenve

h24h

Lirrit

5250

® D

Occupied Channel Bandwidth 99% (5240 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5240.000000 18.250000 5230.625000 5248.875000
DUT Frequency Result
(MHz)
5240.000000 | PASS
39 2%Banchwictth
107
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18.250 MHz

h220

h22h 5230 235

5240 h245
Freauency in MHz

5250

5260
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Mode Auto FFT

160 pts

Span 40.0 MHz

)
J

Bandwidth
Spectrum
Ref Level 0.00 dBm @ RBW 500 kHz
Att 20de  SWT 11.3ps @ VBW 2 MHz
SGL Count 200/200
@ 1Pk Max
-10 dBm
20 dBm
-30 dem /
-40 dBm
-50 dBm
-70 dBm
-80 dBm
-90 dem
CF 5.24 GHz
( ),
Date: 14.AUG.2024 03:09:16
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.26000 GHz 5.26000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5190 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 43.050000 5167.725000 5210.775000
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DUT Frequency Max Level Result
(MHz) (dBm)
5190.000000 0.8 | PASS

Levelin dBm

=30 +
=40 +
] 43.050 M |

2b o Banchwickh

Bandwidth

5130 5140

Spectrum

Ref Level 0.00 dBm
Att
SGL Count 200/200

5160

5180 5200 5220 5240 5250
Freauencv in MHz

@ RBW 300 kHz

20de  SWT S0.6 ps @ VBW 1 MHz Mode Auto FFT

@ 1Pk Max

-10 dém

w e M sdortlot | o

-20 dBm:

F=

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm:

-90 dBm

CF 5.19 GHz

800 pts Span 120.0 MHz
1

]

J RN o

Date:

14.2UG.2024 03:09:42

Power Spectral Density (5190 MHz; 24.000 dBm; 40 MHz)

Result
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DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5190.000000 5183.267327 1.016 17.0 | PASS
Ports
Port State
1 | used
2 | used
Fower Spectral Density
20T
10+
£ 1
m
©
£
°
3

5170

Connector 1

5175 5180

5185

5190 5195

Freaquencv in MHz
Connector 2 Surn Level

5200 hz205

Lirrit

5210

¢ F=D

Occupied Channel Bandwidth 99% (5190 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5190.000000 37.000000 5171.250000 5208.250000
DUT Frequency Result
(MHz)
5190.000000 | PASS
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99 %% Banchwiclth

PROPRIETARY
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5160 5160 5170 5180 51490 5200 5210 5220 5230
Freauency in MHz
Bandwidth
Spectrum [%]
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 11.4 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dem
-10 dBm
-20 dem
-30 dBm- // \\
-40 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.19 GHz 160 pts Span 80.0 MHz
JU J ammn e
Date: 14.AUG.2024 03:10:37
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.15000 GHz 5.15000 GHz
Stop Frequency 5.23000 GHz 5.23000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
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Attenuation 30.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 200 200

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Emission Bandwidth 26 dB (5230 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 41.700000 5209.075000 5250.775000
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 0.6 | PASS
26 cB Banchwickh
5 .
D 4
g 10T
m -+
kel
c
= -204
g
4
—30
41.700 MHz
_4D =+
5170 5180 5200 5220 5240 5260 5280 5290
Freauency in MHz
Bandwidth
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Spectrum IIIAI
Ref Level 10.00 dBm @ RBW 300 kHz
Att 30dB  SWT 50.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBém
-10 dBm
e sl g WS L g

;ﬂi LA o Wfll
-30 dBm / \
-40 dBm

. / \

-60 dBm
-70 dBm:
-80 dBm
CF 5.23 GHz 800 pts Span 120.0 MHz
]
Jj J CERRRRRED wa

Date: 14.AUG.2024 03:10:54

Power Spectral Density (5230 MHz; 24.000 dBm; 40 MHz)
Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5230.000000 5222.871287 0.610 17.0 | PASS
Ports
Port State
1 | used
2 | used
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Fower Spectral Densiy

Levelin dBm

h235 5240 b2 45 5250

5210 5215 g2z20 h22h 5230
Freauency in MHz

Lirrit L 2 [==]n]

Connector 1 Connector 2 Surn Lenve

Occupied Channel Bandwidth 99% (5230 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5230.000000 37.500000 5210.750000 5248.250000
DUT Frequency Result
(MHz)
5230.000000 | PASS
99 %% Banchwicith
10T

o] E e Vadiin e eran VA%

E
o
©
£
E
)
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37.500 MHz
51490 5200 5210 h220 5230 5240 5250 h260 5270

Freauency in MHz

Bandwidth
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Spectrum EAn

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30dB  SWT 11.4ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

0 dem

-10 dBm
-20 dem

-30 dem / \
-40 dBm /
T /\J\/ \/w

-60 dBm

-70 dBm

-80 dBm

CF 5.23 GHz 160 pts Span 80.0 MH2
( )i ] GIIEID o '
Date: 14.AUG.2024 03:11:51
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.19000 GHz 5.19000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 11.438 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5210 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 83.000000 5167.750000 5250.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5210.000000 5.7 | PASS
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Levelin dBm

26 o Banchwickh

5090

Bandwidth

Att

Spectrum

Ref Level 0.00 dBm

5150

5200

Freauency in MHz

5250 5300 5330

SGL Count 200/200

@ RBW 1 MHz
20de  SWT 32.4ps @ VBW 3 MHz Mode Auto FFT

@ 1Pk Max

-10 dém

s [Vl gl

-20 dBm:

|

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm:

-90 dBm

CF 5.21 GHz

480 pts

Span 240.0 MHz

]

|
J

Date: 14.AUG.2024 03:12:07

Power Spectral Density (5210 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5210.000000 5175.750000 | -2.131 17.0 | PASS

Ports

(1T ——
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Port State
1 | used
2 | used

Fower Spectral Densiy

Levelin dBm

5170 5180 5140 5200 5210 B220 5230 B240 520
Freauency in MHz

Connector 1 Connectar 2 Surn Lesel Lirrit L 2 FsD

Occupied Channel Bandwidth 99% (5210 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5210.000000 77.000000 5170.500000 5247.500000
DUT Frequency Result
(MHz)
5210.000000 | PASS

99 %2 Banchvicth

151

mf AR T AP NSEVA

Levelin dBm

77.000 MHz

5130 5140 5160 5180 5200 b2zl 5240 h260 h280 52490

Freauency in MHz
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Bandwidth
Spectrum [%]
Ref Level 0.00 dBm @ RBW 2 MHz
Att 20de  SWT 16,9 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm v
-20 dBm / \
-30 dem / \
-40 dBm V\
-50 dBm
-60 dBm
-70 dem
-80 dBm-
-90 dem
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.13000 GHz 5.13000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >= 2.000 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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